This Owner's Manual is provided and hosted by Appliance Factory Parts.

% Appliance Factory Parts

Experts in BBQ, Humidifier, & Appliance Parts
[J 1-800-955-7075

Wolf CT15G-2
Owner's Manual

Shop genuine replacement parts for Wolf CT15G-2

Find Your Wolf Grill Parts - Select From 64 Models



https://www.appliancefactoryparts.com
https://www.appliancefactoryparts.com
https://www.appliancefactoryparts.com/gasgrillparts/wolf/ct15g-2.html
https://www.appliancefactoryparts.com/gasgrillparts/wolf/

Parts List with Exploded Views GAS COOKTOP-2 SeErRIES LAOLF

Ref #

1
2

26

Part #

805545
800503
804513
806361
800502
804512
804877
800501
800488
805299
805522
804358
720824
806074
805072
801343
806559
801274
800470
802679
800467
802678
800418
800486
802677
800458
802676
800457
801105
803069
800464
807141
800461
802675
800462
802673
805650

CT15G-2 PARTS LIST

Description Ref# Part# Description
Grate, Module 27 720885 Bracket, Valve Mount
Burner Head, Large w/cap 28 722133 Screw, Hex Head SH Plated
Burner Cap Assy., 12K 29 730239 Screw, #8x3/8” Mod. Truss Hd
Burner Head w/o Cap 12K 30 805561 Access Cover, Burner Box
Burner Head, Small w/cap 31 805647 Burner Box, Gas 15
Burner Cap Assy., 9.2K 32 730230 Screw, 8-32x3/8” Truss Hd
Burner Head w/o Cap 9.2K 33 801232 Spark Module, 1pt
Venturi, Large 34 805652 15” Spark Module Support Plate
Venturi, Small 35 730239 Screw, #8x3/8” Mod. Truss Hd
Electrode, (9.2K, 12K) 36 801329 Orifice, # M, Distribution Ring,
Inner Distribution Ring, 12K Large Burner, Nat
Inner Distribution Ring, 9.2K 801320 Orifice, # X, Distribution Ring,
Spring Large Burner, LP
O-Ring Kit 802947 Orifice, # J, Distribution Ring,
Control Knob Small Burner, Nat
Grommet, Control Panel Glass 805642 Orifice, # G, Distribution Ring,
15” Gas Cooktop Pan, S/S Small Burner, LP
Lead Wire, 30” 37 720889 Ferrule, 3/16”
Outer Distribution Ring, Small, Nat 38 800914 Nut, 3/16” compress brass
Outer Distribution RIng, Small, LP 39 800482 Tube, Simmer - 3/16x12”
Outer Distribution Ring, Large, Nat 40 800131 Ferrule, sleeve brass 1/4”
Outer Distribution Ring, Large, LP 41 800132 Nut, compress brass 1/4”
#8-32 Hex Nut w/Lock Washer 42 800477 Tube, Main - 1/4x16” (Rear)
Jet Holder, Small, Nat 800475 Tube, Main - 1/4x12” (Front)
Jet Holder, Small, LP 43 801327 Orifice, # 57, Simmer, Large
Jet Holder, Large, Nat Burner Valve, Nat
Jet Holder, Large, LP 800054 Orifice, # 54, Simmer, Small
Bracket Mounting, Burner Burner Valve, Nat
Screw, Valve Switch 801323 Orifice, # 36, Simmer, Large
Cover, Switch, Valve Burner Valve, LP
Ring Light 805645 Orifice, # 37, Simmer, Small
Valve Switch, Emb Burner Valve, LP
Small Gas Valve, Nat 44 801326 Orifice, # 61, Main, Lg Brnr Vlv,Nat
Small Gas Valve, LP 801327 Orifice, # 57, Main, Sm Brn VIv,Nat
Large Gas Valve, Nat 800891 Orifice, # 46, Main, Lg Brnr Vv, LP
Large Gas Valve, LP 801322 Orifice, # 33, Main, Sm Brnr, LP
Manifold, Gas Cktp 15 45 720888 Fitting, 3/16” CCxM-8
46 801499 Power Cord w/Grip
47 802499 Clip, Electrode
Not Shown

Part # Description

806077 LP Conversion Kit

806078 Nat. Gas Conversion Kit

806079 High Alt Conversion Kit

803296 Harness, 2 burner 15”

801498 Light Harness

801097 Regulator, gas valve

801048 Rubber Gasket, cooktop surround

801345 Hold Down Clamp kit

801533 Stainless Steel Cleaner, 40z.



L 0 LF GAS COOKTOP-Z SERIES Parts List with Exploded Views

CT15G-2 EXPLODED VIEW




